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1. TOn miu thfr:

Sample:

2. Khrich hhng:

Customer:

3. 56 lugng m6u:

Quantity:

4. Tinh trgng m6u:

Sample observation:

5. Ngny nhin miu:

Reception date:

6. Ngny thfr nghiPm:

Test duration:

7. Phucrng ph6p thi?:

Test methods:

KET QUA THI./ NGHIEM
TEST RESULT

Ong nhga gdn xo8n chiu lgc HDPE OSPEN O50

HDPE OSPEII corrugated PiPe Q50

NAQI902l9-03

C6ng ty CP An D4t Ph6t

01

M6i, chua qua st dPng

New, unused

211021201s

06 I 03 I 2019 + 13 I 03 I 2019

KSC 8455'2005; TC'trN 7997:2009
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flanoi, date of I j / 03 / 2019 r\;
fur-cdu DocTRUONG PHONG THU NGHIEM

DrEN, DITN rff vn HIpU SUAr NANG LUqNG
chief if nlectiic, Electronic & Energl" fficiency Testing Lab

D{ng Thanh Ttng

J@lge,WW#n'n'

1.

2.

3.

Phi6u k\t qud ndy chi c6 gid tri diji voi mdu thilr do khdch hdng daa tcri.

This test results is value onlv for samples taken by customer'

Kh6ng dwqc trich sao mQiphdn kh qua ndy niu kh6ng daqc sU d6ngi'cila trung tdm Ki thuQt I
This test results shall not reproduced except in full, without the written approved of QUATEST I .

T€n mdu vd t)n khdch hdng daqc ghi theo y1u cdu cila khdch hdng.

Name of sample and customer are written as customer's request
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Kich thu6cl Dimension

o f)udng kfnh ngodii Outside diameter

r Euong kinh trong/ Inside diameter

o Bu6c renl Pitch of thriad

EQ ben diQn 6p tAn s6 cdng nghiQp l0kV/1min

AC voltage for I 0kV/l min

SuAt kdo dur cua 6ng

Tensile strength o/' pipe

Xung kiph o nhiQt dQ th6p

Low temperature shock

Thu ndn 6ns voi lu(: P:l70xR

(R ld b6n kinh trun! binh cira 6ng, cm)

Compression test with aforce P:l70xR

(R is mean radius of the pipe, cm)

ng ddi cua ducmg kinh ngodi. D0 bi6n d4ng tua -
Relative deflection of the outside diameter

r Ngo?i quan

Appearance

D0 bAn chiu dn mdn h6a hoc

Chemical corrosion test

. Su thay d6i kh6i luqng khi thir vdi dung
dich NaCl l0%

Change of mass when test with NaCl I0'% solution

mm

mm

mm

N/cm2

%

glm2

KSC

8455:2005

-nt-

-nt-

-nt-

-nt-

-nt-

65 + 2,0

17 + 1,0

Kh6ng bi d6nh thring

No breakdown

> 2000

Kh6ng bi nut, vd

No cracks and breaks

Kh6ng r4n nut

No crack

+05

65,1

50,6

17,6

Dat

Pass

2067

Dat

Pass

1,6
,rlC$
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Dat

Pass

Dat

Pass
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. SLr thay d6i khdi luqng khi thir voi dung dfch
HzSO+ 30%

Change o/ mass when test with H2SO4 30o% solution

. SU thay d6i khOi luqqg khi thi vcri dung dich
HNO:40%

Change of mass test wi.th HNOs 40o% solution

o Str thay d0i khOi luqng khi thir voi dung dich
NaOH"40%

'Change 
of mass when test wil, NxOH q0?5 salution

o Su thay d6i khOi luqng khi tht v6i dung
df ch Ethyl alcohol95o/o

L'hunge of mass when test with Ethyl alcohol
95ok solution

'thu ndn 6ng v6irlgc P=2l3xR

(R la bdn kinh trung blnh ctra 6ng, cm)\^- _- --__ _^---__ -_--__o

Compression tesl with aforce P:213xR

(R is mean radius of the pipe, cm)

o EO biOn dang tuong AOi cua dudrng kinh ngoai

Relalive deflection of the outside diameter

e Ngoai quan

Appearance

glm2

glm2

glm2

glm2

%

TCVN

1997:2009

+ 0,5

+ 1,0

+ 0,5

+ 0,4

<3 5

Khdng ran nut

No crack

Eat

Pass

Dat

Pass

Dat

Pass

Dat

Pass
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Flinh inh/ Picture:
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